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List of Attachments {15 5.
Appendix 1: 3 pages of Photo Documentation [ff%1: 371 A

Summary of testing M AR E:
Name of test and test clause ALk & FRA%2K:

Test items JRXITT H Sample Number ¥ /i 4 5
T.1: Altitude simulation / & FE A5 4L,
T.2: Thermal test / iz & MK
T.3: Vibration / #z3) B1# - B8#
T.4: Shock / phifi
T.5: External short circuit / #2248 i
T.6: Crush / & or Impact/## i; C1# - C10#
T.7 Overcharge / I 78 2 BY# - B16#
T.8: Forced discharge / 5 il it C11# - C30#
Sample description &£ 5 i1

Sample Number State of samples

FE g 5 FEGRA
The conditions of the batteries of samples No. B1 # — B4# are at first
cycle, in fully charged states.
FEh g 5 BA# - BA#J S — IXIEPA A8 OB A 3 76 4 7 RS 1 F
The conditions of the batteries of samples No. B5# — B8# are after 25
th cycles ending, in fully charged states.
FE i 9 5 B5# - B8#Jy25X 5 ¥H 78 J3OE A 5 58 45 7 HUIRAS 1) F b
The conditions of the cells of samples No. C1# - C5# are at first cycle
at 50% of the design rated capacity.
FE g5 C1# - CH#9 5 — XG50 E A 1 78 H B AR AR S B 1150%4R
A LS
The conditions of the cells of samples No. C6# — C10# are after 25th
cycles ending at 50% of the design rated capacity.
FE g 5 C6# - C10# 25K 5 78 15 i il 111 )5 78 v EARFR A H 50 %R
A LS
The conditions of the batteries of samples No. B9# - B12# are at first
cycle, in fully charged states.
FE g 5 BO# - B12#J9 5 — UG 78 801 A 15 56 48 78 HIUIRAS 1 H it
The conditions of the batteries of samples No. B13# - B16# are after
25th cycles ending in fully charged states.
FE i g 5 B13# - B16#)925 X530 78 JECE JA 15 56 45 7 HRAS 1 Hb
The conditions of the cells of samples No. C11# — C20# are at first
cycle, in fully discharged states.
FE g 5 C11# - C20# 9 5 — IXAG A 78 JBOT A 3 56 i RS 1 LS
The conditions of the cells of samples No. C21# — C30# are after 25th
cycles ending in fully discharged states.
FE it 9 5 C21# — C30# 25Xl I 78 i HJA 11 5 58 4 OB AR AS 1 HLEs

B1# - B8#

C1# - C10#

BO# - B16#

C11# - C30#
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Test ProcedurelliAF2/+:

1. TestsT.1 toT.5 are conducted in sequence on the same battery, Tests 6 and 8 are conducted using

not otherwise tested batteries. Test T.7 may be conducted using undamaged batteries previously used
in Tests T.1toT.5 for purposes of testing on cycled batteries.

FEL A 2% AE AR TR — 4 it AT RIS T AR T.5. i T.O M T8N FH AR 53 AMaser il iy vt . 5%
T.77] DU S BT AE AR T.A = T.50 i I R R et 4T, DAt AT EDR A it .

2.Inorder to quantify the mass loss, the following procedure is provided:
Mass loss(%)=(M1-M,)/M1x100
N7 R ERK, ATHU T AR FE 5 (%)=(M1-M2)/M;x100
Where M is the mass before the test and M. is the mass after the test. When mass loss does not
exceed the values in Table below, it is considered as" no mass loss".

A Mo A2 U8 AT 5 Mo i85 Ao o AP RS U R AN I T~ 3R 8 AU, ALY B 45K

Mass M of cell or battery Mass loss limit

HL R B FL T o R BR AR
M<1g 0.5%
1g<M=<75¢g 0.2%
M>75g 0.1%

3. In test T.1t0T.4, batteries meet this requirement if there is no leakage , no venting ,no

disassembly ,no rupture and no fire and if the open circuit voltage of each test battery after testing is
not less than 90%ofits voltage immediately prior to this procedure.

FEMRTAZETAS, B LT Tl <. ok, JToBERAToE K, Jf B AR i it re i
Ja FOFF I R AN T HAERATIX — IR0 AT L 190%

Test Conclusion JUiX%: 18

The Sample has passed the test items of UNITED NATIONS “Manual of Tests and Criteria”
(ST/SG/AC.10/11/Rev.7/Amend.1/Section 38.3)

2R, ZMERTESERESE GRIGFFRMETI) ST/SG/AC.10/11/Rev.7/Amend.1/Section 38.3 Fxi
BR
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Possible test case verdicts i & :

- test case does not apply to the test object............... " N/A

HAIRE AT U 5

- test object does meet the requirement .................... ! P (Pass)
TS A E

- test object does not meet the requirement............... ! F (Fail)
AT & RUE

Date of receipt of test item W HIH ....ocoeeerivernnnne : 2024-08-10

Date (s) of performance of tests Ii B #4THH......: 2024-08-11 to 2024-08-24

General remarks i I {:AE:

The test results presented in this report relate only to the object tested.

AR B S RAR SRR i 15T

This report shall not be reproduced, except in full, without the written approval of the Issuing testing
laboratory A 5 AL ARSI & 1S AL HE AT AR = .

Throughout this report a point is used as the decimal separator.

EBAAE T, — A RN BT .
General product information & f 7= 8 B

Product name Rechargeable Li-ion Cell Camera Li-ion battery
R AT 7S A S TR A A
Type/model UR18650ZM2 $-8073N
£S5
Nominal voltage
VR T 3.6V 14.4V
Rated capacity
i e B 2550mAh 5.1Ah
Recommended charging
voltage 4.2V 16.8V
PPk 7e HLHL
Recommended charging
Current 1240mA 3000mA
BRbR7e HL LA
Maximum charging
current 1240mA 3000mA
i KT8 HL L
Maximum discharging
current 5000mA 6000mA
LN GG
Discharge cut-off voltage
L 2.5V 10.9V
Dimensions
- X X
Ref 185mm X 72mm X 25mm
Weight
) - 4
wE £1450.0g
Appearance _ Approximate Black Cuboid
S B KTk
Remark: The batteries consist of 8 cells.
B B HA 8 IS A
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UN38.3

Clause

Requirement + Test

Result - Remark

Verdict

38.3.4.1

Test T.1: Altitude simulation/= B

P

Test cells and batteries shall be stored at a pressure
of 11.6 kPa or less for at least six hours at ambient
temperature (20+5°C)/ 4 H B A FEth 7R
IIEHN20+5°C, KL A KT 11.6kpaif 5
WAFA D T4/

Cells and batteries meet this requirement if there is
no mass loss, no leakage, no venting, no
disassembly, no rupture and no fire and if the open
circuit voltage of each test cell or battery after testing
is not less than 90% of its voltage immediately prior
to this procedure. The requirement relating to
voltage is not applicable to test cells and batteries at
fully discharged states.

ISR AT 2K TTREHA. LWk, tE
ML ool JoWiCR UL R T KIS, A S e
5 BT S AMIC T AT HE S 990 % T
T HL T THT R ANIE FH T 78 2808 i RS AT
.

No leakage, no venting, no
disassembly, no rupture and no
fire. / iwi. LEM. Lo
filt. TR A KT KA

The data see table 1./ Jll %
i W& .

38.3.4.2

Test T.2: Thermal test/iE A%

Test cells and batteries are to be stored for at least
six hours at a test temperature equal to 72+2°C,
followed by storage for at least six hours at a test
temperature equal to - 40+2°C. The maximum time
interval between test temperature extremes is 30
minutes. This procedure is to be repeated 10times,
after which all test cells and batteries are to be
stored for 24 hours at ambient temperature
(2045°C). /1 Sk B M UET 22 2°C I R CE 2
DBANINIE,  SRIE TRLE- 40£2°CHOREE il B 2= /064
NI o iR RE R Y B K TR RN [R] 3070 8. Tt A
10K, B 5 ¥R i ICTE 20+5° C IR B H e 241N
.

For large cells and batteries the duration of
exposure to the test temperature extremes should
be at least 12 hours. /X T KHLES, 7E & RAKEH
JRCE I ) B D 124 AN

N/A

Cells and batteries meet this requirement if there is
no mass loss, no leakage, no venting, no
disassembly, no rupture and no fire and if the open
circuit voltage of each test cell or battery after testing
is not less than 90% of its voltage immediately prior
to this procedure. The requirement relating to
voltage is not applicable to test cells and batteries at
fully discharged states.

ISR AT 2K TTREHA. LWk, tE
M. ool JoWiCR UL R T KIS, A S e s
5 BT H S AMIC T AT H S 990 %.. T
T HL 7 THT R ANIE FH T 78 2008 RS AT
P

No leakage, no venting, no
disassembly, no rupture and no
fire. / iwi. LEM. Lo
filt. TR A KT KA

The data see table 1.

1 IRE A AR
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UN38.3

Clause Requirement + Test Result - Remark Verdict

38.3.4.3 |Test T.3: Vibration/#E5) P

Cells and batteries are firmly secured to the
platform of the vibration machine without distorting
the cells in such a manner as to faithfully transmit
the vibration. The vibration shall be a sinusoidal
waveform with a logarithmic sweep between 7 Hz
and 200 Hz and back to 7Hz traversed in 15
minutes. This cycle shall be repeated 12 times for a
total of 3 hours for each of three mutually
perpendicular mounting positions of the cell. One P
of the directions of vibration must be perpendicular
to the terminal face. /Ff it 2 207 [ b 22 25 R MR Bh &5
G b JRSILAEZBIE R, LA7THZHE N 2200Hz,
NG R IR THZ A —ME, — M RFE8:157)
Bro XPRES A=A FAHSE B 7 1) EAEIRA 1200, 353
AN o e —ANIREN T ] 25 3 ELRE AR ST
(i1

The logarithmic frequency sweep shall differ for cells
and batteries with a gross mass of not more than 12
kg (cells and small batteries), and for batteries with a
gross mass of more than 12 kg (large batteries). /%7
T AN KT 1 2kg H A it (R RS A /) R ) R 5
12kg T B O HEIh), S AN A

For cells and small batteries: from 7 Hz a peak
acceleration of 1 gn is maintained until 18 Hz is
reached. The amplitude is then maintained at 0.8
mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 8 gn occurs
(approximately 50 Hz). A peak acceleration of 8 gn
is then maintained until the frequency is increased to P
200 Hz. /4T HUSHRIIN M, XA INTHZIF
GRIRFF1 NI iR R DI E B 2508 18Hz, SR JE KRR
ME AR FFAE0.8mm (A% 1.6mm) 18 = B 21 i
FMEFE T F8gn (HIRLIHE0HzZ), KA I R
FFAE8gN EL 4 1 11131 200Hz

For large batteries: from 7 Hz to a peak acceleration
of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (1.6 mm
total excursion) and the frequency increased until a
peak acceleration of 2 gn occurs (approximately 25
Hz). A peak acceleration of 2 gn is then maintained
until the frequency is increased N/A
to 200 Hz. /TR HM, XEHTIHUN: WTHZITEG IR
R gt IR B B 243 18Hz, SR JE R R T)
FF7E0.8mm (E A2 1.6mm) FEH IR B 3 %
HIE AR 2gn (IR LI N25HZ), K KN FE (R
2gn FLEIZ A N $J200Hz
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UN38.3

Clause Requirement + Test Result - Remark Verdict

Cells and batteries meet this requirement if there is | No leakage, no venting, no

no leakage, no venting, no disassembly, no rupture | disassembly, no rupture and no
and no fire during the test and after the testand if  |fire. / LR LE M. Lo
the open circuit voltage of each test cell or battery | i, EpiZeLl &I KL,
directly after testing in its third perpendicular
mounting position is not less than 90% of its voltage | The data see table 1.
immediately prior to this procedure. The requirement J MAEE 1,351 P
relating to voltage is not applicable to test cells and
batteries at fully discharged states./Hi A1 L AT &
BOR: TREIK. TIRE. TEM. oo, ol
RUNLTAEKRIR ;e i a5 0 T A
AT I 2% HU R 1 90% o R I5 56T Hi s 777 T )22
SRANEE T 58 A 0E 5 B RS A L

38.3.44 |Test T.4: Shock/i P

Test cells shall be secured to the testing machine by
means of a rigid mount which will support all
mounting surfaces of each test cell. Each cell or
battery shall be subjected to a half-sine shock of
peak acceleration of 150 gn and pulse duration of 6
milliseconds. Alternatively, large cells may be
subjected to a half-sine shock of peak acceleration
of 50 gn and pulse duration of 11 milliseconds. Each
cell shall be subjected to three shocks in the positive
direction followed by three shocks in the negative N/A
direction of three mutually perpendicular mounting
positions of the cell or battery for a total of 18
shocks. /LAR& [ FRIFEARE T (EEEMF e RS FUES
F i DL (E D9 150gn it EsZ i s fE s, ik kR
4:6ms, FAb, KHUC L 52 B RKNiE E 50gn Ak
TR (] 1 Ims I IESZ ey, AR L 20
=S EUMH T LA R 22 T R 1E T R 2 2 = U
i, EEERTIAGZ =, BIkg 218
o

Each battery shall be subjected to a half-sine shock
of peak acceleration depending on the mass of the
battery. The pulse duration shall be 6 milliseconds
for small batteries and 11 milliseconds for large
batteries. Each cell or battery is subjected to three
shocks in the positive direction followed by three
shocks in the negative direction of each of three
mutually perpendicular mounting positions of the cell
for a total of 18 shocks. The formulas below are P
provided to calculate the appropriate minimum peak
accelerations /4F~ HL it 22 52 ok W 7L 3 58 ek T
RV, /N R Bk PRS2 N [R) 6ms, DR HRLH:
(K RFEEIT (B 1 1ms,  BEANFE A ZIE = AN FLAH
e B R 22 R T A ) IE T g e = kb, A TR
RIT G2 =Py, SILEZ180 s SR AL T
0 23 TOR 555 33 ) B /N WA I
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Clause

Requirement + Test

Result - Remark

Verdict

Battery Minimum peak acceleration Pulse duration

150 g, or result of formula

13
Aeceleration(g )= [| ———

Small batteries 6 ms

whichever is smaller

50 gy or result of formula

2 ~
Acceleration(g ) = _U|| 30000 |
M

Large batteries mass * | 11 ms

whichever is smaller

* Mass is expressed in kilograms

Cells and batteries meet this requirement if there is
no mass loss, no leakage, no venting, no
disassembly, no rupture and no fire and if the open
circuit voltage of each test cell or battery after testing
is not less than 90% of its voltage immediately prior
to this procedure. The requirement relating to
voltage is not applicable to test cells and batteries at
fully discharged states.

[ HUSHHEIBAT S 2R REmk. LiRK. TH
M. ool JoWiCR UL R T KIS A e
TS W% B R AMIC T AT T 2% B R 90 %

ST SGT RE 1 77 T ) SRAN T FH T 58 48 R A HELES
HIHLI .

No leakage, no venting, no
disassembly, no rupture and no
fire. / iwi. LEM. Lo
filt. TR A KT KA

The data see table 1.

[ IREHE AR

38.3.4.5

Test T.5: External short circuit/#} &350 5

The cell or battery to be tested shall be temperature
stabilized so that its external case temperature
reaches 57+4°C and then the cell or battery shall be
subjected to a short circuit condition with a total
external resistance of less than 0.1 ohm at 57+4°C.
This short circuit condition is continued for at least
one hour after the cell or battery external case
temperature has returned to57+4°C. /{5 IA 15
TRIEREAEST £4°C, DUERE AN IR L F
57+4°C, SRJEHHF i IE SRR /)N T-0.1 RR AR & L B
[l B8 HEAT R, FEMI AN RIRE R E 2]57+4°C L5
TREFFLIRES 1/ B E

Cells and batteries meet this requirement if their
external temperature does not exceed 170 °C and
there is no disassembly, no rupture and no fire
during the test and within six hours after the test./Hi
AT HIAT & 2R AR DL & 22 JE 64N /N
W, AMRIBFEARIL170°C, FHHI /il T2
B KIMB R

No disassembly, no rupture
and no fire during the test and
within six hours after the test./
FENRIE R P LS 2 S5 677> /N
W, AhRIREAEE170° C,
HHIC R TCHERATCE K
WE KA.

The data see table 1.

1 IREHE AR
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Clause Requirement + Test Result - Remark Verdict
38.3.4.6 |Test T.6: Impact / Crush/ & /5 E P
Test procedure — Impact (applicable to cylindrical Cylindrical cells more than 18
cells greater than or equal to18 mm in diameter) /## | mm in diameter /EL{Zi#83d P

i (& A T EARK T BEE T 18mmi B E HL ) 18mmi) AT HLts
The sample cell or component cell is to be placed on
a flat smooth surface. A 15.8 mm0.1mm diameter,
at least 6 cm long, or the longest dimension of the
cell, whichever is greater, Type316 stainless steel
bar is to be placed across the centre of the sample.
A 9.1 kg£0.1 kg mass is to be dropped from a height
of 61+£2.5 cm at the intersection of the bar and
sample in a controlled manner using a near
frictionless, vertical sliding track or channel with P
minimal drag on the falling mass. The vertical track
or channel used to guide the falling mass shall be
oriented 90 degrees from the horizontal supporting
surface. FRAAE S TAE — AR EDGI-FI L. #—
HAAHN15.8 mmz 0.1mm, KEA/NF6cmif31647
AN A B S, e 9.1 kg+0.1
kgl B M61£2.5 e ) i FE VTR0

The test sample is to be impacted with its
longitudinal axis parallel to the flat surface and
perpendicular to the longitudinal axis of the 15.8
mmz0.1mm diameter curved surface lying across
the centre of the test sample. Each sample is to be p
subjected to only a single impact. /#23Z fi U FE

at,  PNHIN S P HE R TP AT I S REHERE AL O
HA£15.8 mm+0. 1mm#5 fi R [ A H. &1
FE i R4 — Ik,

Test Procedure — Crush (applicable to prismatic, Cylindrical cells not more than

pouch, coin/button cells and cylindrical cells not 18 mm in diameter /B2 AR 1t

more than 18 mm in diameter). /& GEH THHME | 4gmmi Bk s N/A
T SBIR. B M/ BT B AR AN 18mm i F]

FEIE HS)

A cell or component cell is to be crushed between
two flat surfaces. The crushing is to be gradual with
a speed of approximately 1.5 cm/s at the first point
of contact. The crushing is to be continued until the
first of the three options below is reached. /44 # i N/A
FEPIASF I A, HE BTNk, e85 —4
Fefoh f5 RO R LN 1.5emlis . FFERFSEAT, H
F|HILLLT = Fiil e —

(a) The applied force reaches 13 kN+0.78 kN;

. . N/A

/11077353013 kN+0.78 kN

(b) The voltage of the cell drops by at least 100 mV; N/A

IR R HL T T P22/ 100mV

(c) The cell is deformed by 50% or more of its

original thickness. /LA 3k i 46 )& 5 [1150% LA N/A

e
Shenzhen Beihang Testing Co., Ltd. Phone : +86 755 8650 3482 Shenzhen Beihang Testing Co., Ltd.

Fax: +86 7558650 3182

Project No:ST24082016659 Website: httpliwwwhhostonet oo 202 2F, Bulding F, HaoWel
Rev.- 4.0 Check: cs@hc-stc.net Inldugtrlal Park, QingSong West Road, PingShan
Page: 10 of 16 District, Shenzhen, Guangdong, China/518000


http://www.hc-stc.net/
mailto:cs@hc-stc.net

Report No.RSZBHST2408201659

UN38.3

Clause Requirement + Test Result - Remark Verdict

A prismatic or pouch cell shall be crushed by
applying the force to the widest side. A button/coin
cell shall be crushed by applying the force on its flat
surfaces. For cylindrical cells, the crush force shall
be applied perpendicular to the longitudinal axis. /£
FETE BRARIR F A M i 5 ) — T Bt s o R 410/ T TR
HLE R PSRRIt R o (5 TR R A e
7 19 it

Each test cell or component cell is to be subjected to
one crush only. The test sample shall be observed
for a further 6 h. The test shall be conducted using
test cells or component cells that have not N/A
previously been subjected to other tests./&EANFE S #
ek, RG0SR AR
I ELEE6/ N

Cells and component cells meet this requirement if | No disassembly and no fire.
their external temperature does not exceed 170°C | /4R, & KIE KA.
and there is no disassembly and no fire during the
test and within six hours after this test. /L5 22 | The data see table 2.
K FEMRE R LS 2 JE6A /NS, ARRIRIEAS | 1 I 2.
I 170°C, FEH D MATICE KGR KA
38.3.4.7 |Test T.7: Overcharge/id 7 H P

The charge current shall be twice the manufacturer's
recommended maximum continuous charge current.
Tests are to be conducted at ambient temperature.
The duration of the test shall be 24 hours. The
minimum voltage of the test shall be as follows: /7t
SRS, LA A i 3 B PR ) B KRR 78 FL RN
FEShFRE, DU R 24 /N o MR fge /s FU S 4
T

(a) When the manufacturer's recommended charge
voltage is not more than 18V, the minimum voltage
of the test shall be the lesser of two times the
maximum charge voltage of the battery or 22V. /4 P
SR P BRI 7S L R R AN 18V, A
78 FEL PR IV 2 113 PR PR R R R 7 R P I PR 7P i
Fe22VZ PV

(b) When the manufacturer's recommended charge
voltage is more than 18V, the minimum voltage of
the test shall be 1.2 times the maximum charge
voltage. /#11 il i& p B AR X 78 L RSl 1 18V, Al N/A
B F /N T8 L FL S 122 A 3 7R B AR PR B K 7 L RS
f11.21%

N/A

There is no disassembly and no fire during the test | No disassembly and no fire.
and within seven days after the test. /ZEMAH AN |/ TEfE, ToE KM KA.

WEERMUETRN, PR AT E KR . =)
The data see table 3.
A E s W3
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UN38.3

Clause Requirement + Test Result - Remark Verdict

38.3.4.8 |Test T.8: Forced discharge/saiJ H P

Each cell shall be forced discharged at ambient
temperature by connecting it in series with a 12V
D.C. power supply at an initial current equal to the
maximum discharge current specified by the
manufacturer. /fEZ IR T, A HEERAE 12V
B YR ERE AT RO, e B AR 2 A HE
HITAE FL IR 9 1) 32 S R 11 e K L LA

The specified discharge current is to be obtained by
connecting a resistive load of the appropriate size
and rating in series with the test cell. Each cell shall
be forced discharged for a time interval (in hours)
equal to its rated capacity divided by the initial test
current (in ampere). /48 72 {3 FE I @IS B B
BHE_ EE &R NITh R BRI, RS
F1R) e 1 T RIS [W) (/DN P ) g 307 25 2 ok LA AR LU (2
1)

There is no disassembly and no fire during the test | No disassembly and no fire.
and within seven days after the test./7EMIA AN | /oo fiERiesgs KR K E .
FERETRA, R EICE KGR A P
The data see table 4.
1 R WAk
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Tables
Table 1: T.1~T.5/ &1 WAT.A~JUAT.5
Test 5:
: ; . I External
Test 1: Altitude simulation Test 2: Thermal test Test 3: Vibration Test 4: Shock Short Circuit
Mass | OCVprior | W 1: Farzku) R 2: EAER Y WA 3. §R) Ak 4: it Tk 5. 4
Sample | prior to to test i
= test A AT
N%ﬁi% S if?iiﬁ I ML T Voltage after Voltage after \t/:SI?\g/;gIgﬂe;r Voltage after Temp.
7 ) ( )J‘ B HLR Mass loss test/\Voltage Mass loss test/\Voltage Mass loss pre—testg Mass loss test/\Voltage IE(°C)
=9 V) FREETUS pre-test, REIER pre-test, BEBK | | RS pre-test,
%) | RREHREA | (%) | RKEHEER (%) S | e | AR
BT HLE (%) T HLE(%) k '”(5/1{) : Wy HL I (%)
B1# 448.786 16.775 0.01 99.98 0.02 98.89 0.01 99.95 0.01 99.99 57.6
B2# 448.934 16.778 0.00 100.00 0.02 98.85 0.02 99.94 0.00 100.00 57.3
B3# 449.225 16.773 0.00 100.00 0.03 98.84 0.01 99.96 0.01 99.98 57.5
B4# 449.532 16.779 0.01 99.98 0.02 98.88 0.01 99.95 0.01 99.98 57.7
B5# 449.993 16.776 0.01 99.98 0.02 98.83 0.02 99.94 0.01 99.99 57.8
B6# 448.874 16.777 0.01 99.98 0.02 98.87 0.02 99.97 0.00 100.00 57.4
B7# 449.358 16.772 0.00 100.00 0.03 98.85 0.01 99.96 0.01 99.98 57.6
B8# 449.672 16.775 0.01 99.98 0.02 98.86 0.02 99.97 0.00 100.00 57.9
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Tables
Table 2: Crush or impact/ %2: FEEDT
S;:;;"%go Ci# | co# | ca# | cam | cs# | ce# | cr# | cs# | co# | ciox
Test 6: )
et OSLEioiotest) | 5846 | 3.843 | 3845 | 3.848 | 3.843 | 3845 | 3842 | 3.841 | 3.846 | 3.847
AT : JH N >
Temp. IEFE(°C) 783 | 818 | 835 | 791 | 785 | 826 | 793 | 815 | 828 | 776
Table 3: Overcharge/%3: I&HE
Test 7: Sa‘mf'f'l.lo' BO# | B10# | B11# | B12# | B13# | B14# | B15# | B16#
Overcharge | SRILERES
W7 it V prior to test(V.
i O?y]m‘f’g%;%%%) 16.778 | 16.773 | 16.776 | 16.775 | 16.768 | 16.764 | 16.765 | 16.764
Table 4: Forced discharge / %4: RH|BE
S;:;;"%go CI11# | C12# | C13# | Cla# | C15%# | Cle6# | C17# | Cis# | C19# | C20#
;grséesd O%ﬁ?%’;ﬁogtggv) 2918 | 2916 | 2913 | 2921 | 2919 | 2916 | 2924 | 2916 | 2925 2.915
discharge Samole No
MAA8: 5 b E‘.’Q» o C21# | C22# | C23# | C24# | C25# | C26# C27# C28# C29# C30#
TR R UL
OCV prior to test(V)
e 2889 | 2.886 | 2.883 | 2.886 | 2.884 | 2.885 | 2.886 | 2.887 | 2.885 2.888
M T D
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Appendix 1 P31
Photo Documentation H&F 3L

Fig. 1 — Front view of Power Bank
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Fig. 2 — Back view of Power Bank
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Fig. 3 — Front view of Cell
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Fig. 4 —Sample nameplate
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